
Exact PipeCut 220 Pro Series
Pos Part n:o Description-ENG Pcs/unit Pos Part n:o Description-ENG Pcs/unit

1 8912006 Screw M5x16 BN30503 4 61 15345-00 Screw M5X7 1
2 8912007 Washer M5 9 62 15655-90 Shield plate 220 PS 1
3 8912074 Cutter shaft ASSY 1 64 15508-20 Laser with connector 1
4 8912075 Gear shaft ASSY 1 65 15670-00 Pin 3X10 1
5 11552-00 Spindle Lock Spring 1 66 11570-10 Pin screw M3X3 DIN913 1
6 10273-10 Circlip 7 DIN6799 1 67 15509-01 Square laser holder 1
7 8912028 Blocking pin 1 68 15671-90 Laser cover 220 PS 1
8 8912033 Armature 120V PC220 w/ bearings and magnet 1 69 10987-02 Screw M4X6 BN1206 3
8 8912026 Armature 230V PC220 w/ bearings and magnet 1 70 15667-00 Blade guard spring 220 PS 1
9 8910971 Rubber sleeve 1 71 11704-20 Flange bearing 2

10 15498-00 Magnet 1 72 725471 Retaining rings 12 DIN 471 1
11 8912053 Screw 4X50/40 WN1452 9 73 15666-00 Lower blade guard 220 PS 1
12 8912042 Handle RIGHT PC220 1 74 15672-00 Blade guard top 220 PS 1
13 11553-00 Spring spiral PC220 1 75 10987-01 Screw M10X10 BN1206 1
14 15472-00 Locking Hook PC220 1 76 10393-10 Washer 10,5 DIN125A 1
15 10983-04 Dowel pin 3x12 DIN 7 2 77 10944-01 Puling flange washer 1
16 10983-03 Dowel pin 6x18 DIN 7 1 78 11542-00 Attachment flange 80MM 1
17 8912043 Drawbar PC220 1 79 15514-10 Blade flange 1
18 10983-04 Dowel pin 3x12 DIN 7 1 89 510975-05 Screw M5X16 BN30503 4
19 11538-01 Locking lever ASSY 1 90 11252-00 Retaining rings 6 DIN 471 1
20 8912054 Wiring set 120V 1 93 11541-00 Elastic bar 1
20 8912039 Wiring set 230V 1 94 15656-00 Blade guard inner  PC220 PS 1
21 11797-00 Electric switch Marquard yellow 12/250 1 95 11133-00 Spring washer 6,4/11 DIN137A 1
22 8912041 Handle LEFT PC220 1 96 10976-07 Screw M6X35 DIN 912 1
23 8912050 Screw 4X18 BN WN1452/BN13265 7 99 8912069 Wiring for 120V only 1
24 8912002 Stator 230/120V with temp sensor ASSY 1 100 15679-00 Body profile 220 PS 1
25 8912056 Temperature sensor 1 101 15720-00 Trapeze screw with nuts 220PS 1
26 8912055 Brush 230V 2 102 911258 Pin 4X16 1
26 8912071 Brush 120V 2 103 590872-20 Screw M5X12 ISO7380 4
27 8910174 Brush holder 230V 2 104 10910-30 Attachment block 1
27 8912072 Brush holder 120V 2 105 10910-35 Attachment block - machined 1
28 8912014 Wire Red 2 106 15685-00 Pulling profile bracket R 2
29 8912031 End cup Yellow PC220PS 1 107 15684-00 Pulling profile bracket L 2
30 8911280 Screw 4X16 WN1452 4 108 10080-01 Screw M5X12 DIN 7991 8



Pos Part n:o Description-ENG Pcs/unit Pos Part n:o Description-ENG Pcs/unit

31 8912035 Power cord EU 2x1,5mm2, 4m 1 109 10987-06 Screw M8X16 BN1206 2
31 8912073 Power cord US 2x16AWGSJ 4m 1 110 15680-00 Handle black 220PS 1
31 8912070 Power cord GB 2x1,5mm2, 4m 1 111 11175-00 Washer GTM-0818-010 IGUS 8
32 10951-10 Protective cable sleeving 1 112 11177-00 Special screw M8X40 16
33 15522-00 Switch I/II 1 113 10913-10 Gripper knob 1
34 8910842 Screw PT K30x12 2 114 10985-02 Hex nut M8 DIN 439 1
35 15492-00 Speed sensor 1 115 725886 Hex nut M8 DIN 985 ZN-BELO 1
36 378975-00 Cable Clamp 1 116 11897-00 Trapeze screw lock yellow 1
37 8912057 Screw 4X12 WN1452 4 117 10980-02 Spring washer 8/8,4/18/1 BN802 2
38 15500-00 Traffic light 1 118 10916-00 Screw support sleeve 2
39 8912064 PC220PS Electronics unit 120V 1 120 15691-00 Pulling profile 220 PS - SA 1
39 8912005 PC220PS Electronics unit 230V 1 121 11143-00 Bearing  - SA 5
40 8912019 Motor body PC220 1 130 15689-00 Turning profile right 220 PS - SA 1
41 8912008 Switch 0/1 1 131 11889-00 Sliding bearing GFM-1416-04 IGUS 2
42 8912013 Wire Red, L=145mm for laser switch 2 132 11130-50 Wheel for eccenter PC360E 1
43 8910841 Screw 4,2X80 WN1452 2 133 11129-60 Eccenter PC360E 1
44 8912059 Airguide with power supply 1 134 11570-00 Pin screw M4X6 DIN913 1
45 15735-00 Protection bellows P1000 1 135 11176-00 Sliding bearing GSM-0810-20 IGUS 8
46 15663-00 Counter peg 220 PS 1 140 15690-00 Turning profile left 220 PS - SA 1
47 15665-00 Bellows base plate 1 141 590872-09 Screw M5X6 ISO 7380 2
48 10990-10 Flange bearing GFM-1012-05 IGUS 2 142 10994-05 Spring plate 2
49 15661-00 Body panel 220 PS 1 143 11891-00 Wheel FI24 2
50 10987-08 Screw M10X12 BN1206 3 144 725929 Washer A 8,4 DIN 125 4
51 10393-10 Washer 10,5 DIN125A 1 200 11007-00 Holder wheel black 8
52 11772-10 Bushing 1
53 10080-07 Screw M5X16 DIN7991 2 11009-10 Pipe Support 220 Yellow 4
54 15662-00 Hex nut M10 BN6783 1 11121-00 Allen key 2mm 1
55 10393-10 Washer 10,5 DIN125A 1 725927 Allen key 5mm 1
56 15660-00 Lifting spring PC220 PS 1 15529-00 Carry bag Exact PC280/360/460 PS 1
57 15658-00 Main shaft 220 PS 1
58 8912030 Gearbox housing PC220 1
59 15659-00 Blade guard bushing 220 PS 1
60 8912061 Laser Wiring 1
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